
 

 

 

 

 

 
Groundwater and Seeps Remedy 90% Design 
Submittal 
Chemours Fayetteville Works 
 

Prepared for 

The Chemours Company FC, LLC  
22828 NC Highway 87 
Fayetteville, NC 28306 
 

Prepared by 

Geosyntec Consultants of NC, P.C. 
2501 Blue Ridge Road, Suite 430 
Raleigh, NC 27607  
 
GEOServices, LLC 
5559 North Lee Highway 
Cleveland, TN 37312 
 

Geosyntec Project Number TR0795 

 

March 2022 



 
 

TR0795 - 90% Design Submittal ES-1 March-2022 

EXECUTIVE SUMMARY  

This 90% Design report, prepared by Geosyntec Consultants of NC, P.C. (Geosyntec) and 
GEOServices, LLC (GEOServices) for The Chemours Company FC, LLC (Chemours), describes 
the components of the remedial action being designed for implementation at the Fayetteville 
[...]
24 hours was 110,000 gallons for Seep A, 26,000 gallons for A-Tributary, and 46,000 gallons for 
Seep B. Since treatment of the captured seep flows incorporates temporary storage of captured 
stormwater for 24 hours (i.e., equalization), the volume is converted to a design flowrate is 126gpm 
metered to the GWTP. 

Therefore, the total design flow rate for the seeps ex-situ capture design is a dry flowrate of 
219 gpm and an additional 126 gpm of flow with equalization and storage for rainfall events. Refer 
to Appendix D of this report for the entire Seep Flow at Barrier Wall memo and relevant details 
of the flume data, volumetric measurements, and hydrologic calculations and modeling.  

4.2 Ex-Situ Capture Design 

Once the barrier wall and groundwater extraction and conveyance system are installed the ex-situ 
capture systems will be constructed. Ex-situ capture systems installed at Seep A, A-tributary, and 
Seep B will collect the dry weather flow and up to 0.5 inches of rainfall over 24 hours utilizing a 
gravity system flowing into a collection basin that will then enter a pump station and be pumped 
into a lined surge pond. The lined surge pond is included to provide flow equalization and some 
solids settling prior to the water being conveyed into the GWTP for treatment. The collection 
basins for Seep A, A-tributary, and Seep B are designed such that the dry weather flow will 
continuously be collected and the flow from the 0.5” rainfall events over 24 hours will be collected 
during rainfall events through an actuated sluice gate. The collection basins will then gravity drain 
through orifices into pump stations. The collection basins are designed to provide steady flow into 
the pump stations removing large variability in the flow from the 0.5” rainfall while still capturing 
the rainfall event volume. Willis Creek tributary and weeps capture designs collect baseflow 
through gravity drainage directly into a pump station that will be pumped to the lined surge pond. 
All captured flows from Seep A, A-tributary, Seep B, Willis Creek tributary, and the weeps will 
be conveyed from the respective collection points to the surge pond through a forcemain with 
pump stations.  



 
 

TR0795 - 90% Design Submittal 24 March 2022 

General maintenance of the collection systems and forcemain is anticipated. Periodic inspections 
will be conducted to assess system components. These reoccurring inspections will include: 

• Inspect trash rack system at Seep A 

• Remove all material from pipe guard grates (debris, leaves, limbs, sticks, etc.) 

• Inspect base flow collection structures at Willis Creek Tributary and weeps including inlet 
grates and remove any debris blocking the inlet grate 

• Measure sediment in each pond and record depths. Remove sediment, as necessary and 
manage per the SMMP. 

• Inspect pump stations, remove any collected solids, and test each pump 

 Refer to Appendix E of this report for details on the ex-situ capture design.  



 
 

TR0795 - 90% Design Submittal 25 March 2022 

5. GROUNDWATER TREATMENT DESIGN 

The groundwater and seep flow associated with the proposed groundwater remedy will be 
collected and treated to 99% removal efficiency (as measured by the three PFAS indicator 
parameters) by physical/chemical precipitation, filtration and carbon adsorption.  

5.1 Groundwater Treatment Basis of Design 
The source water to the GWTP will be the extracted groundwater and ex situ captured flows from 
the seeps, Willis Creek Tributary and weep water. The estimated hydraulic loading in gpm from 
the two aquifers and four seeps, post remedy construction, is shown in Table 2. The total flow 
value here of 1,368 gpm is higher than the 1,249 gpm flow listed in the 60% design report due to 
the addition of flows from Seep A-Tributary, Willis Creek Tributary and utilization of a barrier 
wall with a 30 inch thickness. This additional flow will be treated by the GWTP which has a design 
flow rate of 1,500 gpm and capability for expansion of flow rate if additional flows other than 
these predicted should be encountered. 

Table 2: Hydraulic Loading of Representative Groundwater and Ex-Situ Sources 
Water Source Approximate Flow Rate 

Ex Situ Captured Baseflow
◊
 219 gpm 

Ex Situ Captured Stormflow
*
 126 gpm 

Groundwater from Surficial Aquifer
◊
 142 gpm 

Groundwater from Black Creek Aquifer 881 gpm 

Total Flow 1,368 gpm 

*   Stormflow represents maximum increase over baseflow averaged over 24-hour period. 
◊   Baseflow and Shallow Groundwater may include some double counting. 
 

The projected concentrations in the combined influent to the GWTP were estimated from the flow-
weighted concentrations groundwater and surface water groupings presented in the NPDES permit 
application. The design of the GWTP is based on the contaminant profile presented in Table 3. 



 
 

TR0795 - 90% Design Submittal 26 March 2022 

Table 3: Influent Design Basis for the Groundwater Treatment System 

Constituent  Units Projected Concentrations Influent Design Basis 
Avg. Min. Max. Min. Max. 

HFPO Dimer Acid ug/L 12.2 8.22 18.9 4.11 28.3 
PFMOAA ug/L 64.3 17.5 192 8.73 288 
PMPA ug/L 13.2 8.38 22.5 4.19 33.8 
Total table 3+ (20 
compounds) ug/L 139 54.9 352 27.4 528 

Aluminum, total mg/L 1.52 1.16 2.20 0.58 3.30 
Bromide mg/L ND ND ND ND ND 
Calcium, total mg/L 4.07 3.74 4.55 1.87 6.82 
Carbonate 
Alkalinity mg/L ND ND ND ND ND 

Chloride, total1 mg/L 8.30 4.85 11.6 2.42 17.4 
Fluoride, total mg/L 0.11 0.11 0.11 0.06 0.17 
Hardness mg/L ND ND ND ND ND 
Iron, total mg/L 4.86 2.28 8.56 1.14 12.8 
Magnesium, total mg/L 2.37 2.27 2.53 1.13 3.80 
Manganese, total mg/L 0.08 0.06 0.15 0.03 0.23 
pH Std units 6.61 6.50 6.80 6.5 8.5 
Phosphate mg/L ND ND ND ND ND 
Sulfate (as SO4) mg/L 24.7 13.3 33.9 6.66 50.9 
Total Dissolved 
Solids mg/L 78.5 66.8 93.3 33.4 140 

Total Organic 
Carbon mg/L 1.11 0.57 2.01 0.29 3.01 

TSS2 mg/L 59.2 38.4 120 19.2 180 
1  SEEP-A-WALL and SEEP-B-WALL each had one observation above 30,000 milligrams per liter (mg/L) 

chloride. Data has been excluded and can be considered an outlier for the basis of design. 
2  Potentially 250 mg/L during peak storm events (see below). This also does not include the total suspended 

solids (TSS) contribution from solids generated during pretreatment. 

Pilot studies have been completed by vendors to verify the effectiveness of their proposed pre-
treatment methods and confirm performance of their selected carbon media to remove the required 
constituents and loadings from representative feed water. 

5.2 Groundwater Treatment Design 

The water characteristics (flow rates and parameters) of the influent and required effluent quality 
have been presented as the basis of design (Section 5.1).  

• The design basis values and underlying design data, as summarized in Table 3, were shared 
with prequalified water treatment vendors.  Suez (www.suezwatertechnologies.com) was 
selected to furnish a complete water treatment system on a turnkey basis, subject to the 
design criteria listed above. The turnkey, or “build own operate maintain” model selected 

http://www.suezwatertechnologies.com/


 
 

TR0795 - 90% Design Submittal 27 March 2022 

means the system will be fully engineered, constructed, commissioned, and operated by 
Suez subject to Chemours oversight. 

As specified in this 90% design, the GWTP is to be comprised of the following series of treatment 
unit operations:  

• Metals oxidation 

o Two 18,000 gallon influent oxidation retention tanks have been selected to allow 
for a hydraulic retention time of 30 minutes at the maximum design flow rate of 
1,500 gpm. The two frac tanks are currently configured to both operate online 
concurrently, with the capability of adding up to 4 more oxidation tanks if the 
process flow increases beyond the capacity offered by the original 2 tanks. 

• Filtration 

o Containerized UF membrane banks will be used to remove fine solids and turbidity 
which should prevent fouling and extend runtimes between GAC backwashes or 
reduce GAC replacement frequency. The UF system are designed as a series of five 
parallel containerized membrane systems, each comprised of a 500-gallon 
membrane tank containing a series of parallel banks of submerged membranes. The 
system will be configured such that up to three additional UF containers could be 
added in the future if capacity limits are reached with the original five containers. 
The filtered effluent from the UF process will be directed to a 21,000-gallon frac 
tank from which a portion the water will be sent to the GAC system and the 
remainder will be used as centrifuge wash water. 

• Granular Activated Carbon (GAC) adsorption 

o PFAS removal will be accomplished using GAC adsorption. Filtered effluent will 
be pumped from the pH adjustment tank to the GAC system and will enter three 
GAC adsorption trains in parallel configuration, each designed to treat one third of 
the design flow (three trains of 500 gpm to treat up to 1,500 gpm). Each vessel will 
be configured as a down-flow process where water enters the top of the adsorber 
and exits through the bottom. A three-column, lead/middle/lag, configuration per 
train is proposed for the GWTP. This arrangement of 12-foot diameter vessels that 
can each hold 20,000 pounds of carbon will provide for the required hydraulic 
loading rate and Empty Bed Contact Time (EBCT) for PFAS removal. The system 
will be configured such that two additional 3-pass GAC skids could be added if 
additional treatment capacity is required. 

• Solids Handling & Dewatering 



 
 

TR0795 - 90% Design Submittal 28 March 2022 

o The UF reject, GAC waste and clean-in-place (CIP) neutralized waste will be 
transferred to two, 17,500-gallon cone bottomed tanks in the solids handling 
system. The flow rate of this combined solids handling system influent will be 
monitored via a flow meter upstream of the cone-bottomed tanks. The system is 
configured for the potential future addition of 4 more cone bottomed tanks, if the 
capacity of the current system becomes insufficient. The thickened sludge from the 
cone bottomed tanks is then transferred via gravity to an 18,000-gallon sludge 
holding tank and the centrate is transferred to the influent oxidation tanks. The 
system will be configured to allow for the future addition of 5 additional sludge 
holding tanks if the capacity of the system requires expansion. The sludge from the 
sludge holding tank is then transferred to the centrifuge. The dewatered solids from 
the centrifuge will then be transferred via a distribution conveyor to a roll-off bin 
and the liquid centrate from the centrifuge will be transferred to a centrate tank.  

• Ancillary processes for backwashing and residuals handling. 

A design drawing package and process narrative is included in Appendix F.  The design package 
attached in Appendix F includes details such as equipment layouts, process flow diagrams, single 
line diagrams, component specifications, and material schedules for each of these treatment units. 

Treated water will be discharged to the same pipe which transmits the discharges from Chemours 
Fayetteville Site Outfall 002 to the Cape Fear River. This discharge will occur downgradient of 
the Outfall 002 discharge monitoring point (see Figure 5 below). Treated water from the GWTP 
will be discharged under a NPDES Permit. The NPDES and other relevant permits are described 
in the following section.  



 
 

TR0795 - 90% Design Submittal 29 March 2022 

 
Figure 5: GWTP Water Balance6 

 
6 The 345 gpm from the ex-situ capture shown in this figure is the total of baseflow and stormflow from up to 0.5-
inch rainfall over 24 hours. This flow will be less in periods without rainfall or when rain of less than 0.5 inches 
over 24 hours occurs. Refer to Table 2 of this report or Appendix E for information on flowrates. 



 
 

TR0795 - 90% Design Submittal 30 March 2022 

6. PERMITS 

There are a range of permits necessary to construct and operate the groundwater remedy. The 
following subsections provide a summary of anticipated permits.  

6.1 NPDES Permit  

Chemours submitted a NPDES permit application on June 14, 2021 for discharges from a GWTP 
at Fayetteville Works. If approved, this NPDES would be Outfall 004. The GWTP is required 
under the COA between Chemours and the NCDEQ.  The GWTP will discharge into the pipe that 
currently conveys effluent from Outfall 002 from the Site to the Cape Fear River. A Draft Permit 
and Draft Fact Sheet was issued to Chemours on November 3, 2021.  Chemours responded to the 
issuance with comments on November 5, 2021. A new Draft Permit was issued to Chemours on 
February 11, 2022.  Chemours responded to the issuance with comments on February 18, 2022. 
NCDEQ plans to post a draft Outfall 004 NPDES permit for public comment On March 27, 2022. 

6.2 401/404 Permit  

Chemours met with NCDEQ Water Resources Division and USACE on May 30, 2021, to perform 
a pre application walkdown of the Barrier Wall project.  The site visit reviewed the current design 
and permit requirements.  Based on conversations with NCDEQ and the USACE the proposed 
project will be a modification to the existing 401/404 permit (SAW-2019-00206) related to the 
interim seep remediation project. The USACE and NCDEQ requested additional information 
related to the groundwater and surface water drawdown/impacts. 

On August 5, 2021, Chemours transmitted the groundwater and surface water drawdown/impact 
data to USACE along with our interpretation of the impacts related to the proposed project.  
Chemours submitted a permit modification application on August 13, 2021.   

As design progressed and the ex-situ design changed based on the inclusion of the Willis Creek 
tributary and revised drawdown maps, the USACE was contacted and agreement was made that 
the modification application submitted on August 13, 2021 would be updated to account for these 
differences in design.  The revised 404 permit modification application was submitted on 
February 9, 2022.  Chemours is currently waiting on a review by USACE and NCDEQ. 

6.3 Other Permits 

Other permits will also be required to operate and construct the remedy. These include land 
disturbance permits, Erosion and sediment control (E&SC) plans, electrical permits, well permits, 
extraction permits, and building permits for any permanent structures. A Land Disturbance Permit 
under NCDEQ will be required to permit construction. Work will also be conducted in accordance 
with the Soil and Material Waste Management Plan prepared by Chemours on July 3, 2020 and 



 
 

TR0795 - 90% Design Submittal 31 March 2022 

updated and submitted on February 8, 2022 for work conducted in non-manufacturing areas of the 
Site. E&SC plans will be prepared in compliance with the latest 2013 updates to the Erosion and 
Sediment Control Planning and Design Manual and submitted to Bladen County representatives 
for review. A permit from Bladen County will be required for new electrical connections, which 
will also be subject to inspection by the electrical utility. A well permit for the installation of the 
system extraction wells will be obtained from the DEQ, as well as a permit for the extraction of 
water through these wells. 



 
 

TR0795 - 90% Design Submittal 32 March 2022 

7. CONSTRUCTION QUALITY ASSURANCE (CQA)  

The CQA plan includes general roles, responsibilities, and qualifications of parties involved; the 
preconstruction meeting; and general inspection and documentation procedures. Specific CQA 
requirements address construction procedures and observation, field and laboratory testing 
frequency and methods, and acceptance criteria for each component during the construction of the 
barrier wall. 

The CQA plan consists of sampling and testing methods designed to evaluate specific performance 
criteria described in the barrier wall design submittals. 

• Geometry 

o Alignment of the proposed barrier wall will be maintained in the field by surveying 